CITY OF ALTON, ILLINOIS
COMBINED SEWER OVERFLOW

OPERATIONAL AND MAINTENANCE PLAN

February, 1997

(Revised - November, 2006)

Prepared by:
Sheppard, Morgan & Schwaab, Inc.
Consulting Engineers

Home Office: Branch Office:
215 Market Street 10 Central Industrial Drive
Alton, 1L 62002 Granite City, IL 62040



1.0

2.0

3.0

4.0

5.0

TABLE OF CONTENTS

INTRODUCT!ONIEXECUTIVE SUMMARY
Introduction

Executive Summary
Recommendations

ALTON SYSTEM INVENTORY
System Components Summary
interceptors

Combined Sewer Service Areas
Separate Sanitary Service Area
Wastewater Treatment Plant
ADMINISTRATIVE CONTROLS
NPDES Requirement

City Sewer Use Ordinance
Service Contracts
Recommendations
MAINTENANCE PROGRAM
[...]
capacity of the lagoon back to the interceptor sewer. The ability to drain
the lagoon for long term maintenance purposes will also be provided.

Since the location of the excess flow facilitieé will be isolated from the

treatment plant site, it will be necessary to provide control facilities at the

wastewater treatment plant that will allow the treatment plant personnel to

2-10




operate the aeration equipment in the lagoon and the motor operated

sluice gate in the outlet control structure.

Also, it will be necessary to have monitoring equipment located at the

treatment plant that will provide indication of the following:

4.

b.

Pump station operation.

Aeration equipment operation.

Sluice gate operation (open and closed).

Dissolved oxygen level of wastewater in the detention lagoon.
Water leveling the detention lagoon.

Wastewater flow rate when excess flows are being returned to the

sewer system.

The portion of the operation and control equipment that will be required at

the detention facility site will be housed in a control building at the

pumping station.

6. Concurrent with the construction of the excess flow detention facilities the

City will construct and operate new flow measurement facilities on the

East Side Interceptor just downstream from the junction of the Godfrey

Coal Branch and Black Creek trunk sewers and on the Bethalto

Interceptor sewer just upstream of its connection to the East Side

Interceptor. The flow measurement devices will be capable of accurately

measuring the flow in partially filled, 100% full pipes, and pipes operating

under a head.

The total cost of the described excess flow detention and flow measurement

facilities will be $2,600,000.00 and will be operational in early 2007.

The Villages of Bethalto and Godfrey have begun the planning and design of

their excess flow detention facilities.

2-11




COMBINED SEWER SERVICE AREAS

The older west part of the City of Alton is served by combined sewer systems
which drain south toward the Mississippi River. At one time, all combined sewer flow
was discharged into the river or the levee district impoundment without treatment, but in
the mid 1960's the South Side Interceptor sewer was constructed which parallels the
river and carries the dry weather flows southeast to the sewage treatment plant. During
periods of excessive runoff, the combined sewers still overflow into the river.

Originally there were three large CSSA's (Piasa Valley, Central Avenue, Shields
Valley) and four smaller CSSA's (Turner Tract, Bluff Street, Summit Street, State
Street). A detailed description of the outfall for each of the C8SA's is contained in the
Combined Sewer Overfiow Phase 1 Report, attached as Appendix I.

Turner Tract CSSA

The Turner Tract CSSA is the western most drainage area served by combined
sewers. This area is located on the high plateau above the Mississippi River bluffs;
contains approximately 100 acres; and land use is residential. The extreme western
part of the area is served by separate sanitary sewers which drain into the combined
sewer system. The population of the area is approximately 670.

Biuff Street and Summit Street CSSA

The BIuff Street and Summit Street CSSA's are adjacent to each other and are
iocated immediately above the Mississippi River biuffs, each with an outfall that drops
down the bluff face before being intercepted by the South Side Interceptor. These
areas combined have an acreage of approximately 70 acres and land use is residential
with a population of about 340.

The Bluff Street combined sewers have been separated and the Summit Street

combined sewers are in the process of being separated by the construction of sewers

2-12




|

necessary to effect the separations and by removal of storm water inlets from the
existing combined sewers.

The Bluff Street CSO outfall has been eliminated and the Summit Street CSO
outfall will be eliminated in 2007.

State Street CSSA

The upper part of State Street CSSA occupies a narrow ridge containing
residential properties and is located just west of the Piasa Valley CSSA. The remainder
of the area is located within the west edge of the City's old downtown commercial district
with the lower end located in the flood plain of the Mississippi River. The area is
approximately 45 acres in size and has a population of approximately 380.

In 1997, the original outfall for the State Street CSSA was eliminated by
redirecting the flow to the outfall for the adjacent Piasa Valiey CSSA.

Piasa Valley CSSA

The Piasa Valley sewer district occupies approximately 1,455 acres in the central
west part of the City. It is the largest of the seven separate CSSAs. This area is
approximately bounded on the east by Langdon Street and Martin Luther King Drive, on
the north by Delmar Avenue and on the west by Belle Street, 9th Street and State
Street. The population of this area is estimated at 9,600.

The Piasa Valley area is characterized by very rough terrain. From the north
ridge of the valley at Delmar Avenue to the south floor of the valley at the Mississippi
River, distance about 2 miles, there is a difference in vertical elevation in excess of 215
feet. In some places valley slopes are in excess of 50%. In the west central and
northern part of this area, the street pattern was laid out originally to follow the ridges
and valleys, but in the southeastern part of the area they were laid out on a grid system.
The heart of the old business district is located within this area. Most of the southern
part of the area is commercial in character with some light industry. The central and

north parts of the area that have been developed are largely residential. Development

2-13




in the central and northern parts of the Piasa Valley CSSA has been curtailed due to
very rough terrain.

A large part (approximately 70%) of the area within the Piasa Valley CSSA is
served by separate sanitary sewers which drain into the combined sewer system before
reaching the South Side Interceptor.

Central Avenug CSSA

The Central Avenue CSSA occupies approximately 470 acres within the City
limits in the south central part of the City. This area is situated between the Shields
Valley CSSA on the north and east and the Piasa Valley CSSA on the west. The
population is estimated at 5,840.

The Central Avenue area is characterized by steep slopes, some in excess of
20%. The street pattern was laid out originally on a grid system in the lower reaches of
the valley but follows the ridges and valley floor in the upper reaches. Most of the
northern part of the area is residential in character while the southern portion is largely
commercial with a few small industries. Most of the streets in the areas have permanent
type surface of one kind or another, namely brick, concrete, asphalt over brick and
asphalt over concrete. No separate sanitary sewers exist in the Central Avenue CSSA.

Shields Valley CSSA

The Shields Valley CSSA occupies approximately 1,400 acres within the City
limits on each side of Shields Branch in the east central part of the City. This area is
roughly bounded on the north by Oakwood Avenue, on the west by Central Avenue and
on the east by Washington Avenue. The population is estimated at 4,670.

The Shields Valley area is characterized by very rough terrain. In some places
valley slopes are as steep as 65%. The street pattern was laid out originally to roughly
follow the ridges and valieys. Some streets, however, cross valleys onfills. In several

locations, street grades exceed 15%. Located within the valley is the Rock Springs Park

2-14




and Golf Course. Most of the built-up area is residential in character, although a small
portion at the south end is commercial and industrial.

Sewers serving approximately 60% of the east part of the area are separate
sanitary sewers which discharge into the combined sewer system before the flow is
intercepted by the South Side Interceptor.

CSSA QOverflow Qutfall Locations

Each CSSA described herein, with the exception of the State Street CSSA, has

an overflow outfall as shown on Exhibit A. The latitude and longitude of each outfall is

as foliows:

NPDES Permit
Name of CSSA Qutfall Number Latitude Longitude
Shields Valley 002 38°-53'-05" 90°-09'-34"
Central Avenue 003 38°-53'-08" 920°-10'-13"
Piasa Valley 004 38°-53'-20" 90°-11"-13"
Summit Street (1) 005 38°-53'-33" 90°-11'-43"
Bluff Street (2) 006
Turner Tract 007 38°-54'-09" 90°-11'-58"
State Street (3) 008

(1) Combined sewers and CSO outfall to be eliminated in 2007.

(2) Combined sewers and CSO outfali eliminated in 2004.

(3} CSO outfall was eliminated in 1997.

A detailed description of each original overflow outfall is contained in Appendix L
SEPARATE SANITARY SERVICE AREA

The City of Alton conveys and treats wastewater from an area served by
separate sanitary sewers only. This area is located on the north and east sides of the
City and consists of the remaining area within the City limits which is outside the seven

previously described CSSA's.

2-15



In addition, the separate sanitary service areas outside of and adjacent to the
north and east corporate limits of the City, contribute wastewater to the City's East Side
Interceptor and wastewater treatment facilities. These service areas consist of the
entire sanitary sewer systems of Bethalto, Cottage Hills, Rosewood Heights, Moro and
Meadowbrook via the Bethalto interceptor and the southeast part of the Godfrey
sanitary sewer systems.

The annual average flows from each separate sanitary sewer areas for the year

ending Mach 31, 2006 based on recorded flows were as follows:

Alton 1.24 mgd
Bethalto Interceptor 1.60 mgd
Godfrey 0.41 mgd

Total 3.25 mgd

Seasonal variations of the total flow in the separate sanitary sewer areas as
received at the Alton Wastewater Treatment Plant via the East Side Interceptor during
the same time period were as follows:

Average Dry Weather Flow 3.1 mgd

Average Wet Weather Flow 3.9 mgd

Normal Peak Wet Weather Flow  12.0 mgd
WASTEWATER TREATMENT PLANT

The existing Alton sewage treatment facilities have evolved from the addition of
secondary treatment units added to an originally constructed primary treatment plant.
The result is {as shown on Figure 2-2) a contact stabilization treatment scheme
employing primary settling for only a portion of the influent.

The original sewage treatment plant was constructed in 1964, and consisted of
flow measurement (Parshall flume) screening (comminator) grit removal of the aerated
type, primary clarification, effluent pumping, anaerobic sludge digestion and sludge

lagoons. The improvements also included a pumping station and force main to convey

2-16




/42” EAST SIDE INTERCEPTOR

.

il

COMMUNITOR
CHAMBER (D

PARSHALL
FLUME

10.5 MGD
|

JUNCTION
BOX

N PARSHALL
_ FLUME

~

SOUTH SIDE PUMPING STATION
24" & 18" FORCEMAINS

2 — FINE SCREENS

2 - VORTEX GRIT CHAMBERS

PRELIMINARY TREATMENT BUILDING
[ JUNCTION

EFFLUENT TO
MISSISSIPPI RIVER

CHLORINATION BLDG.

PRIMARY CLARIFIERS
60; DIA. SSR 835
G/SF/D
ANAEROBIC
DIGESTERS

SLUDGE
DRYING BEDS
80,000 SQ. FT.

DRIED SLUDGE (2) —=

EFFLUENT PUMPING STATION

USED WHEN RIVER ELEVATION

IS ABOVE 417.34

Y PUMPING| AEROBIC DIGESTERS

REAERATION TANKS

AERATION TANKS

e
BOX ‘ S 100" DIA. SECONDARY
A PRIMARY TREATMENT RETURN SLUDGE AIR CLARIFIER SSR 670 G/SF/D
_m BY—PASS LIFTS & PARSHALL FLUME .
) %] 10.5 MGD
\ zw|5
GRIT %, _DIVERSION 58 =
- > =1 5 5.25 MCD
CHAMBER (D STRUCTURE ¥n|c DIVERSION STRUCTURE
10.5 MGD - 10.5 MGD "~ 10.5 MGD - 5.25 MGD
7T 3 o .
N 2.36 MGD 2.36 MGD ' ‘ 0 100° DIA. SECONDARY
BY-PASS AEroBIC| | * f AN I * l l 1o CLARIFIER SSR 670 G/SF/D
SLUDGE 3;.

STATION | 259,200 CU. FT.

N

259,200 CU, FT. 178,800 CU. FT.

3.38 FT.> /CAPTIA |{4.25 HR. DETENTION |2.70 HR. DETEN.
30° 30 30’ 30 30" 30’ 30’ 30°
= V1Y

FILTER BLDG.

L= DRIED SLUDGE ()

\-2 — BELT FILTER PRESSES

DESIGN DATA
POP, EQUIV. - 105,000
DESIGN FLOW - 10.5 MGD
PEAK FLOW - 26.25 MGD

ALTON SEWAGE TREATMENT PLANT
PROCESS FLOW DIAGRAM

(1). NOT IN SERVICE — STANDBY ONLY
(2) DISPOSAL TO AGRICULTURAL LANDS

FIGURE 2-2




flows from the South Side Interceptor sewer. The plant was designed for a population
equivalent of 60,000, and to provide primary treatment for a design flow of 6.0 mgd.

Bids were received in November, 1973 for enlarging and upgrading the plant for
the purpose of increasing the capacity and to meet more stringent effluent requirements.
Because of default on the part of the General Contractor, the construction was not
completed until 1977. Flow was first directed into the new treatment facilities in January
1978. In March 1978 chlorination facilities were added.

The treatment facilities as they now exist were designed for a population
equivalent of 105,000 people, an average design flow of 10.5 mgd, and a peak design
flow of 26.25 mgd. The existing facilities now consist of the following:

Flow Measurement - Two Parshall Flumes, one measuring the flow received

from the south interceptor pumping station, the other measuring the flow received
through the east interceptor.

Screening and Grit Removal - In 1999, the original screening and grit removal

equipment was removed and replaced with the following:
1. Two self-cleaning filter/screens with compactors and screenings washers.
Each unit has a hydraulic capacity of 13.125 mgd.
2. Two vortex grit chambers including grit pumps, grit concentrators, and
screw classifier. Each unit has a hydraulic capacity of 13.125 mgd.
In addition to the equipment replacement, a new preliminary treatment building
was construction to house the new equipment.

Primary Clarifiers - Two circular clarifiers each 60'-0" in diameter. In design, it

was assumed that a flow of 4.72 mgd (45% of the 10.5 mgd design flow) would be
routed through the primary clarifiers, with the effluent from the clarifiers to be mixed with
the fiow routed around the clarifiers. The sludge from the clarifiers would go to

anaerobic digesters.

2-17




Aeration-Reaeration - Five tanks, each 30' W x 192' L x 15' D, having a total

volume of 433,000 cubic feet are provided for aeration and reaeration. The calculated
design loading on the aeration-reaeration tanks, assuming partial removal of BOD and
SS by the primary clarifiers, is 35#BOD/100 cu. ft.

Secondary Clarifiers - Two circular clarifiers, each 100'-0" in diameter, are

provided. The resultant surface settling rate, at design flow, is 670 gallons/sq. ft./day.

Effluent Pumping - Three pumps, having capacities of 3,300, 5,700 and 9,200

GPM, are provided to pump the effluent during periods of high river stage.
Standby Power - An engine generator set is provided to furnish standby power to
one of the two smaller effluent pumps, one pump in the spray water pumping station,

the chlorination building, and both comminutors during periods of prime power outage.

Anaerobic Digester - Two anaerobic digesters are provided to receive the sludge
from the primary clarifiers. Each of these digesters is 40 feet in diameter for a total
volume of 86,000 cubic feet. In 2002, a dual membrane pressurized digester gas holder
cover system was installed on each digester to replace the floating covers. Also a new
biosolids mixing system and heater/heat exchanger were installed.

Aerobic Digestion - Three tanks, each 30' W x 192' L x 15' D for a total volume of

259,000 cubic feet are provided for aerobic digestion. This provides a capacity for the
load on these digesters of 3.38 cubic feet per capita.

Blowers - Four centrifugal blowers are provided, each having a capacity of 7550
SCFM for a total firm capacity of 22,650 SCFM. The fourth biower is intended to be a
spare.

Chlorination - Facilities were constructed for storage of chlorine in 1-ton
cylinders. An evaporator and two chlorinators are provided. Each of the chlorinators
has a capacity of 2000 pounds/24 hours. The effluent sewer serves for chlorine contact,
with a retention of 17 minutes of design peak flow. Chlorination of the effluent is

required and provided May through October only.

2-18




Belt Filter Presses - In 2002, two 2.0 meter belt filter presses and accessories
were installed in the existing filter building to dewater aercbically and anaerobically
digested sludge. The filter presses replaced the originally installed air floatation
thickener and vacuum filters.

Sludge Drying Beds - A total of 30,800 sq. ft. of sludge drying beds can be used

to dewater aerobically and anaerobically digested sludge, but they are primarily used for
dewatered sludge storage now that the belt filter presses are in operation.

Sludge Storage - On site sludge storage areas are provided to allow for

additional drying of the dewatered sludge and to store sludge during periods when land
application is not possible.

The NPDES permits require that the effluent meet a standard of 20 mg/l BOD
and 25 mg/l SS, with discharge to the Mississippi River. Discharge to Wood River is
prohibited except under certain conditions.

Wastewater Flows

Wastewater flows reach the treatment plant from two sources, the South Side
Interceptor which collects flows from the City's seven CSSA's and the East Side
Interceptor which collects fiows from the separate sanitary service area of the City and
the sanitary sewer systems of adjoining communities as previously described.

The current average daily flow from the South Side Interceptor is 3.48 mgd with
the peak wet weather flow being 13.7 mgd (the capacity of the South Side Interceptor
pumping station).

The current average daily flow from the East Side Interceptor is 3.25 mad. Peak
wet weather flows in the East Side Interceptor vary depending on the duration of the wet
weather period. The maximum wet weather flows are between 14 to 22 myd during
extreme wet weather periods which occur at infrequent intervals.

Since the peak capacity of the wastewater treatment plant is 26.25 mgd, the

maximum flow that can be accommodated from the East Side Interceptor is 12.5 mgd

2-19




F

when the South Side Interceptor pump station is delivering it's maximum flow of 13.7
mgd. When the flow in the East Side Interceptor exceeds 12.5 mgd, the pumping rate
at the South Side Interceptor pump station must be reduced in order not to flood the
treatment plant. This results in a corresponding reduction in the amount of CSO’s that
are intercepted and treated.

As previously indicated, in order to correct this problem, Alton, Bethalto and
Godfrey are in the process of constructing excess flow detention facilities to limit the
peak flow in the East Side Interceptor to 12.5 mgd.

Treatment Plant Qutfall Sewer

The treatment plant outfall sewer is 42 inches in diameter and approximately
5.100 feet in length. As the outfall sewer leaves the treatment plant site it penetrates
the levee system that protecis the plant site and the surrounding property from flooding
by the Mississippi River and Wood River. At the end of the levee crossing a gatewell
and emergency outfall is located on the outfall sewer to allow the treatment plant
effluent to be pumped directly to Wood River during high river stages. From the
gatewell the outfall sewer follows the riverside levee berm along the west bank of Wood
River to a point of discharge of the outfall sewer at the Mississippi River bank at
longitude 90°-07'-05" and latitude 38°-51'-39".

The treatment plant and its outfall sewer is shown on Exhibit A.

2-20




CHAPTER 3

ADMINISTRATIVE CONTROLS

The preparation of an operational and maintenance plan to control CSO's
including a review of administrative controls. This chapter describes the administrative
controls that have been established by the City and includes recommendations for
modifying them to be consistent with the objectives of the operational and maintenance
plan.

NPDES REQUIREMENT

The City of Alton is subject to the rules and regulations promulgated by the
llinois Pollution Control Board which establishes procedures for issuance of National
Pollution Discharge Elimination Systems (NPDES) permits by the linois Environmental